

TEST CERTIFICATE

This is to certify that the nominated size and quality of the following SLR product has been inspected and tested with following results.



Page 1

Customer Sold To:
HES NZ Ltd
56 Pavilion Drive
Airport Oaks Auckland 2022

Order:	1582, 1812, 2000	Test Standard:	Enterprise Standard EN167
Invoice:	13745 & 14191	Certificate No:	SLR16674
Material:		Works Ref No:	15/584#-3
Date:	1/05/2015	Batch :	15-1
Brand	SLR	Buyer Order No:	150217

DESCRIPTION	QTY	WLL TON	STD BREAKAGE FORCE (TON) / BF	FACT BREAKAGE FORCE (TON) / BF
SLR-487 WA-S MASTER LINK 87-8	100	2.7	10.8	10.9, 10.87
SLR-487 WA-S MASTER LINK 108-8	100	3.5	14	14.1, 14.2
SLR-487 WA-S MASTER LINK 1310-8	50	5.5	22	22.3
SLR-487 WA-S MASTER LINK 1613-8	50	9.4	37.6	37.8
SLR-012 CLEVIS SLING HOOK WITH LATCH 7/8-8	200	2	8	8.15, 8.07, 8.1
SLR-078 CLEVIS SELF LOCKING HOOK WITH GRIP 7/8-8	200	2	8	8.14, 8.1, 8.06
SLR-078 CLEVIS SELF LOCKING HOOK WITH GRIP 10-8	80	3.15	12.6	12.9, 12.77
SLR-085 EYE SHORTENING GRAB HOOK 7/8-8	200	2	8	8.14, 8.1, 8.17
SLR344 FORGED D RING 3T	200	3	13	12.77, 12.8, 12.9
SLR344 FORGED D RING 5T	300	5	21	21.5, 21.3, 21.4
SLR-13 EYE SLING HOOK WITH LATCH 10-8	40	3.2	12.6	12.78
SLR-74 EUROPEAN TYPE CONNECTING LINK 7/8-8	1760	2.0	8.0	8.07, 8.14, 8.06, 8.2, 8.1, 8.17
SLR-74 EUROPEAN TYPE CONNECTING LINK 13-8	450	5.3	21	21.3, 21.4, 21.5
SLR-74 EUROPEAN TYPE CONNECTING LINK 16-8	300	8.0	32	32.1, 32.27, 32.2
SLR-74 EUROPEAN TYPE CONNECTING LINK 6-8	200	1.1	4.5	4.5, 4.52, 4.55

Manufactured, Inspected and Tested for and on behalf of:

42 Clements Avenue Bundoora Vic Aust
Bundoora Victoria 3083 Australia

